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( a study on the distribution of stress and fatigue strength of slanted
cruciforn welding structure under bending load )
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Table 1 Mechanical properties and chemical compositions of mild
steel used ( ARE-73z12] Z1ANGUY HYdR )

Mechanical Properties Chemical Composition(X)

Y.S. U.T.S. | Elong. c Si Mn 4 S
kg/mnZ | kg/mn? (X) )

29.7 43.9 34.0 0.11 0.23 0.84 | 0.017 | 0.014

Table 2 Fatigue test results of mode} specimens
( 2ejAgtie) sjeajdzdz})

Speci.No. 1 © 2 3

Nominal stress, 12.4 11.5 7.8
&S (Kg/mm?)

Fatlgue crack
initiation life, 104100 58500 - 122000
No {cycle)

Fatlgue fracture 113000 628000 137300
life, N¢ (cycle)

Table 3 Heasured stralns value strain gage of No.3 model specimen (x1076)( A= 2AAN{ %2} )

'_‘\..212345 617] 8| 9| 19|20 21 22] 23] 24 25| 26) 32 | 33 | 34

3ton|370{1020{1010|360{ 295} 260{330| 635| 595| 525| 495] 595/590|565)|540|435]440|-345|~335-365
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